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FCC -- TEST REPORT

March 15, 2013
Date of issue

Test Report No. : LCS130201022TF

Type / Model.........cccovvenennen. . F6TB

EUT .o, : 2.4G transmitter system

Applicant..........cccoovivienenn, : Xuzhou Fly-Dream Electronic CO.,LTD.

Address . Room6101,No.23,The North Of Beijing Road,
""""""""""""""""" " Tongshan District, Xuzhou, Jiangsu, China

Telephone........cccccooviiiiiinnns o

FaXei i /

Manufacturer..........ccccceuee. : Xuzhou Fly-Dream Electronic CO.,LTD.

Address . Room6101,No.23,The North Of Beijing Road,
"""""""""""""""""" " Tongshan District, Xuzhou, Jiangsu, China

Telephone........ccccooveevvieinnen. o

FaXei i o

Factory.......ccoviiviciien, : Xuzhou Fly-Dream Electronic CO.,LTD.

Address . Room6101,No.23,The North Of Beijing Road,
...................................  Tongshan District, Xuzhou, Jiangsu, China

Telephone........ccccoovevvvivinnne. /

FaXeiiiiiiieieee e /

Test Result: Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.
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1. GENERAL INFORMATION
1.1. Description of Device (EUT)

EUT : 2.4G transmitter system
Model Number : F6TB

Power Supply : DC 6.0V by 4*AA batteries
Frequency Range . 2404.00-2480.00MHz

Modulation Technology : GFSK

Channel Number & : 20 channels, See more details at page 7, Channel list

Channel Spacing

Antenna Gain . Integral Antenna on PCB, 3.0dBi(Max.)

1.2. Host System Configuration List and Details
N/A

1.3. External 1/0
N/A
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1.4. Description of Test Facility
Site Description

EMC Lab.

. Accredited by CNAS, June 04, 2010

The Certificate Registration Number. is L4595.
Accredited by FCC, July 14, 2011

The Certificate Registration Number. is 899208.
Accredited by Industry Canada, May. 02, 2011
The Certificate Registration Number. is 9642A-1

1.5. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is
cautioned that there may be errors within the calibration limits of the equipment and
facilities. The measurement uncertainty was calculated for all measurements listed in
this test report acc. To CISPR 16 — 4 “Specification for radio disturbance and immunity
measuring apparatus and methods — Part 4: Uncertainty in EMC Measurements” and is
documented in the LCS quality system acc. To DIN EN ISO/IEC 17025. Furthermore,

component and process variability of devices similar to that tested may result in
additional deviation. The manufacturer has the sole responsibility of continued

compliance of the device.

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty Note
9KHz~30MHz +3.10dB 1)
30MHz~200MHz +2.96dB 1)
Radiation Uncertainty |:| 200MHz~1000MHz +3.10dB (1)
1GHz~26.5GHz +4.000B (1)
26.5GHz~40GHz +3.90dB 1)
Conduction Uncertainty |: 150kHz~30MHz +1.63dB (1)
Power disturbance  |: 30MHz~300MHz +1.60dB (¢D)

(1). This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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FCC ID:X6N-F6TB

Report No.: LCS130201022TF

1.7. Description Of Test Modes

The EUT operates in the unlicensed ISM Band at 2.4GHz.
The channel list as showed follow:

Channel No. Freq.(MHz) Channel No. Freq.(MHz)
CH1 2404 CH11 2444
CH2 2408 CH12 2448
CH3 2412 CH13 2452
CH4 2416 CH14 2456
CH5 2420 CH15 2460
CH6 2424 CH16 2464
CH7 2428 CH17 2468
CH8 2432 CH18 2472
CH9 2436 CH19 2476

CH10 2440 CH20 2480

The following operating modes were applied for the related test items.

The EUT received DC 6V power from 4*AA batteries which are new and full power.
All test modes were tested, only the result of the worst case was recorded in the report.

Mode of Operations

Frequency Range
(MHz)

Modulation

Tx

2404

2444

GFSK

2480

For Conducted Emission

Test Mode

N/A

For Radiated Emission

Test Mode

Tx Mode

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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2. TEST METHODOLOGY

2.1.

2.2.

2.3.

All measurements contained in this report were conducted with ANSI C63.4, American
National Standard for Methods of Measurement of Radio-Noise Emissions from
Low-Voltage Electrical and Electronic Equipment in the range of 9 kHz to 40 GHz.

The radiated testing was performed at an antenna-to-EUT distance of 3 meters. All
radiated and conducted emissions measurement was performed at Shenzhen LCS
Compliance Testing Laboratory Ltd..

EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to
meet the Commissions requirement and operating in a manner that intends to maximize
its emission characteristics in a continuous normal application.

EUT Exercise

The EUT was operated in the engineering mode to fix the TX frequency that was for
the purpose of the measurements.

According to its specifications, the EUT must comply with the requirements of the
Section 15.203, 15.205, 15.207, 15.209 and 15.249 under the FCC Rules Part 15
Subpart C.

General Test Procedures

2.3.1 Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to
the requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the
EUT measured in the frequency range between 0.15 MHz and 30MHz using
Quasi-peak and average detector modes.

2.3.2 Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable
shall rotate 360 degrees to determine the position of maximum emission level. EUT is
set 3m away from the receiving antenna, which varied from 1m to 4m to find out the
highest emission. And also, each emission was to be maximized by changing the
polarization of receiving antenna both horizontal and vertical. In order to find out the
maximum emissions, exploratory radiated emission measurements were made
according to the requirements in Section 13.1.4.1 of ANSI C63.4

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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3. CONNECTION DIAGRAM OF TEST SYSTEM

3.1.

3.2.

3.3.

3.4.

3.5.

3.6.

Justification

The system was configured for testing in a continuous transmit condition.

EUT Exercise Software

N/A

Special Accessories

N/A

Block Diagram/Schematics

Please refer to the related document

Equipment Modifications

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on
the EUT.

Test Setup

Please refer to the test setup photo.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID:X6N-F6TB

Report No.: LCS130201022TF

4. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
815.203 Antenna Requirement Compliant
815.207(a) Conduction Emissions N/A
e M e
815.249 Band Edges Measurement Compliant
§15.249, §15.215 20 dB Bandwidth Compliant

***Note: The EUT received DC 6V power from 4*AA batteries and no interface to receive power
from other external power supply, so line conduction emissions test is not applicable.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID:X6N-F6TB Report No.: LCS130201022TF

5. ANTENNA REQUIREMENT

5.1. Standard Applicable

According to §15.203, Antenna requirement.

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator shall be considered sufficient to comply with the provisions of this
Section. The manufacturer may design the unit so that a broken antenna can be
re-placed by the user, but the use of a standard antenna jack or electrical connector is
prohibited. This requirement does not apply to carrier current devices or to devices
operated under the provisions of Sections 15.211, 15.213, 15.217, 15.219, or 15.221.
Further, this requirement does not apply to intentional radiators that must be
professionally installed, such as perimeter protection systems and some field
disturbance sensors, or to other intentional radiators which, in accordance with Section
15.31(d), must be measured at the installation site. However, the installer shall be
responsible for ensuring that the proper antenna is employed so that the limits in this
Part are not exceeded.

5.2. Antenna Connected Construction

The directional gains of antenna used for transmitting is 3.0dBi(Max.), and EUT is
equipped with an integral antenna and no consideration of replacement. Please see EUT
photo for details.

Result: Compliance.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID:X6N-F6TB Report No.: LCS130201022TF

6. RADIATED EMISSION MEASUREMENT

6.1. Standard Applicable

1. Emissions radiated outside of the specified frequency bands, except for harmonics,
shall be attenuated by at least 50 dB below the level of the fundamental or to the
general radiated emission limits in §15.209, whichever is the lesser attenuation.

2. 20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the
emission fall within the restricted band specified on 15.205(a), then the 15.209(a) and
15.249 limit in the table below has to be followed.

Fundamental Field Strength of fundamental Field Strength of harmonics
Freqguency (millivolts/meter) (microvolts/meter)
902-928MHz 50 500
2400-2483.5MHz 50 500
5725-5875MHz 50 500
24.0-24.25GHz 250 2500

Frequencies Field Strength Measurement Distance
(MH2z) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

6.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the
setting of spectrum analyzer and receiver.

Spectrum Parameter Setting

Attenuation Auto
9kHz~150kHz / RB 200Hz for QP
150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP

Start ~ Stop Frequency

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID:X6N-F6TB Report No.: LCS130201022TF

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB/VB 1MHz / 1MHz for Peak, 1 MHz / 10Hz for
(Emission in restricted band) Average
RB/VB 1000KHz / 1000KHz for peak
(Emission in non-restricted band)

6.3. Test Procedure

1. Configure the EUT according to ANSI C63.4. The EUT was placed on the top of the
turntable 0.8 meter above ground. The phase center of the receiving antenna mounted
on the top of a height-variable antenna tower was placed 3 meters far away from the
turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360
degrees to determine the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four
meters above ground to find the maximum emissions field strength of both horizontal
and vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 m to 4 m) and then
the turntable was rotated (from O degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with
specified bandwidth under Maximum Hold Mode.

6. For emissions above 1GHz, use 1IMHz VBW and RBW for peak reading. Then 1MHz
RBW and 10Hz VBW for average reading in spectrum analyzer.

7. When the radiated emissions limits are expressed in terms of the average value of the
emissions, and pulsed operation is employed, the measurement field strength shall be
determined by averaging over one complete pulse train, including blanking intervals, as
long as the pulse train does not exceed 0.1 seconds. As an alternative (provided the
transmitter operates for longer than 0.1 seconds) or in cases where the pulse train
exceeds 0.1 seconds, the measured field strength shall be determined from the average
absolute voltage during a 0.1 second interval during which the field strength is at its
maximum value.

8. If the emissions level of the EUT in peak mode was 3 dB lower than the average limit
specified, then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions which do not have 3 dB margin will be repeated one by one
using the quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than
average limit (that means the emissions level in peak mode also complies with the limit
in average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID:X6N-F6TB

Report No.: LCS130201022TF

6.4. Test Equipment List and Details

Item Equipment Manufacturer Model No. | Serial No. | LastCal. | Next Cal.
3m Semi Anechoic SIDT
1 e CRANKONIA | SAC-3M | 03CHO3-HY |2012-06-18|2013-06-17
2 Amplifier SCHAFFNER | COA9231A | 18667  |2012-06-18|2013-06-17
3 Amplifier Agilent 8449B | 3008A02120 |2012-06-16 | 2013-06-15
4 Amplifier miTEQ  |AMFEE-2601 9121372 |2012-06-16(2013-06-15
5 |Spectrum Analyzer Agilent E4407B |MY41440292|2012-06-16 |2013-06-15
E4448A(Exte
6 Signal analyzer Agilent rnal mixers | US44300469 |2012-06-16|2013-06-15
to 40GHz)
7 | Loop Antenna R&S HFH2-Z2 | 860004/001 |2012-06-18|2013-06-17
8 | By-log Antenna | SCHWARZBECK | VULBO9163 | 9163-470 |2012-06-10|2013-06-09
9 | Horn Antenna EMCO 3115 6741 |2012-06-10|2013-06-09
10 | Horn Antenna | SCHWARZBECK | BBHA9170 | BBHE170112012.06-10{ 2013-06-00
11 | RF Cable-R03m Jye Bao RG142 CBO2L  |2012-06-18|2013-06-17
12 | RF Cable-HIGH SUHNER  |SYCREEEX | 03CH03-HY |2012-06-18(2013-06-17
6.5. Block Diagram of Test Setup
For radiated emissions below 30MHz
RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer

I Receiver

O

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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For radiated emissions above 30MHz

Antenna

~ tower

‘ 3m Bi-log

~ antenna

L1
}7 N e
Spectrum
/ %\\ analyzer

( J

EUT

v ‘
Turntable M 1
0.8m m — =
A A [ 188
[ | [ ]

Reference ground plane J‘/

Antenna

~ tower

3am ‘ Horn

[
EUT ’ antenna
4m /
Spectrum
— analyzer

A I~ Pre-amp 1 |:|

Turntable

ong
000

—0

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation
factor of 20 dB/decade form 3m to 1.5m.

Distance extrapolation factor = 20 log (specific distanc [3m] / test distance [1.5m])
(dB);

Limit line = specific limits (dBuV) + distance extrapolation factor [6 dB].

6.6. Test Results
Results of Radiated Emissions (9kHz~30MHz)

Frequency Level Over Limit Over Limit B
(MHz) (dBuV) (dB) (dBuV)
See Note
Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

Distance extrapolation factor = 40 log (specific distance / test distance) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor.
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Results of Radiated Emissions (30MHz~1000MHz)

Lewel (dBuWim)

20

o T T T T

[in]

FCC | CLASS-B
S50 r
I

40 I

30 T L T}

20 —— | ? i T — hb““’““uﬁ

L ] L
xn\ |
10 T T T T
G3() 50 100 Z0o0 500 1000
Frequency (MHz)
Bnw. SIns: 24 S 563
BEUT:= 2.4 transmitter system
b 0 & i FaeaTB
Power Rating: Do S . 0%
Test Mode: Tx—Z404
Operator s Aorad s
Mlern o 2
pol: VERTICAT
Freg Reading CabLos AntFacs PreFac Measured Limit O Pemari
I = [ER=LER*y dB AB./ m aB ABEwuW m ABuw s m =8 =

a 55.2=2 3 .a1 0. 4a4a 13 .01 o.oo0 17 .08 40 .00 —=22.92 L =
= 144 .4 13.449 o. 77 a8.z= o.oo0 =Z=2 .43 43 .50 —=Z1 .07 f) =
3 15=2.98 14.03 o.75 8. a7 o.oo0 23 .45 43 .50 —=Z0.05 (=) =
4 Z252.82 10.s0 1i.01 1=Z.05 o.oo =22 . a8 4a .00 —=22.34 f=) =
=] e07 .15 4 .02 1.57 1= .48 o.oo0 =24 .14 4. 00 —Zl1.8a L =
[=] S3=2.12 5.&a7 1i.8&a Z0.39 o.oo0 =27 .92 4a .00 —l1=s .08 L= =

NMote 1. 211 readings are Quasi—peak valuess.

Z . Measasured = Reasding + Anctenns Factcor + Cabhle Loss — Amp Factoor .

F . The emission levels that ate Z0dBE kbelow the

Lewel (dBuW

officiml limit are not reportced.

a0

7o T T 1 T

(=]

FCC|CLASS-B
S0 |r
I

40 I

30 ? 4 ] ﬁ ™ iy

20 ] M 4 - oot

T I TR, PR D
""LL_“L_/J_,J“
10 T T 1 T
630 50 100 200 500 o liln]
Freguency (MHz)
Enwv. JIns: 24T /563
BT 2.4 transmitter sSsystem
MR FeTE
FPower Ratiro: D S O
Test Mode: Tx—24049
Operator : Zoraclwe
Merno
pol: HORT ZOMNT.ATL
Freg Reading CakbLos antFac PreFac Measured Limit O e Pemark
MH= (=B =R BTy [=8=1 AE . m (=8 =] dABwuw S m ABuWV. m =8 =

a 95 . 9&a F.T= O.5a 1=.90 o.oo =Z1.=zZ0 43 .50 —Z=2Z .30 o) =
= 1=27.97 18 .23 o. &7 S.24 o.oo0 Zz8 .14 43 .50 —15.3& el =
3 144 . 46 Z2.20 a.77 a.z2= o.o0o0 31.12 43 .50 —1=2.31 L) =
L 1s5=9.98 19.49 o.75 2.a7 o.o0o0 =Z8 .20 43 .50 —14 . &0 L) =
5 IA1=Z.=27 1=2.23 i1.0% 13 .23 o.o0o0 Z2a.55 4&. 00 —12.45 L) =
=1 TZ21. sl 4.75 1L.s83 1=.08 o.o0o0 Z25.4946 4. 00 —=Z0.54 QP

MNote: 1. All reasdings are Quasi—peak valuss.

2 .Measured = Reading -+ Ancenna Facocor -+ Cable Loss — Amp Facocor .

F.The emission levels that ate Z04dBb below the

officisal limlitc &are not reportced.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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Lewvel (dBuWw )

80

TO T T 1 T

B0

FCC|CLASS-B
50 r
I

40

30 = ES— | -

20 ,Ill " il I. 1 | e

——— —— 1 I
A\L\J"ll_,,v-«/"
10 T T T [
=T 50 o Tu ] 200 S00 1000
Freguency (MHz)
BErnw. JIns: Za4 M S/ 56%
EUT - 2.4 transmitter sysSstem
L o FoeTE
Power Rating: DC . O
Test Mode: Tx—2Z24944
Operator: Zradd i
Memo
Ppol: HORTZOMNTAL
Freg Reading CakbLos antFac PreFac Measured Limit Owre Pemark
MH = (=B =LER T adB AESm =B =] ABEwuw . m ABwu. m aB

i S5.92& F.T2 0O.58 i1z2. 20 o.o00 21 .20 43 .50 —22Z .20 ) =
= 127.97 17.41 0. &7 S.z24 o.o00 27 .32 43 .50 —1&.18 ) =
= 144 .4& 13. &1 .77 g8.22 o.o00 =27 .&a0 43 .50 —15.20 ) =
4 1s52.928 13.3=27 O.75 2. a7 oO.00 zg2 .72 43 .50 —14.71 ) =
= F1=2.27 1z2.70 1i.0%2 13.22 oO.00 =Zz7 .02 4&.00 —1=2.22 e =3
(= ae0g .12 4 .49=2 1.45 128 .49 o.o0o0 =249 .35 g4a .00 —=21.a5 [ =

MNoce: 1. 211l readings =amre Quasi—peak values .

2 . Measured

PReading + Antenna Factor + Cable

3. The emission levels that atce Z20dB below the

Lewel (dBurm

Loss — Amp Factoro .
offici=sl ldmit @Are not reportcec.

80

FO T T T T

60

FCC|CLASS-B
50 |r
I
40
30 - N _J.Iﬁ-_um
3 - ¥
20 e z |4 } -+
R L
I \/j‘f’”"‘m J Lo mncte
———
10 T T T T
630 50 100 200 S0 1000
Frequency (MHz)
Enw. JIns: 24 /568
BEUT = 2.4 transmitter sSystem
b E S FSTEBE
FPoweser PRPatino: D S . O%F
Test Mode: Tx—2=Z2444
Operator: Aoradd y
Merno
pol: VERTICAT
Freg Reading Cabhos AntFac PreFac Measured Limit O e Pemark
MH= A B aB ABSm [=8= [=8=RELT Y A B daBs

a a7 . aa 2 .50 o.3235 1Z.40 o.oo 17F.Z25 40 .00 —Z2Z2.75 e =
= 1=27 .27 8.35 o.a7 S.Z49 o.oo l1ls.86 43 .50 —Z4 .64 QP
3 152.28 1l14a.=Z1 O.75 28.a87 o.oo0 Z23 .63 43 .50 —12.87 QP
1 Z252.82 10.45 1.01 1=Z.05 o.oo0 Z3 .51 4a.00 —=22.49 L) =
=1 Sl1le.24 Z.981 1.4=2 1a. 20 o.o0o 21.13 4a.00 —z4 .87 L) =
(=] 22z2.19 7.4 1.2a Z20.39 o.oo 20.12 4 .00 —15.21 L) =

Notce: 1. kBll readings are Quasi—peak walus=ss.

Z . Measured = Reading + Ancenna Facocor 4+ Cable Lo=s — Amp Facocor .

3 .The emission levels that ate Z04dF below the

offici=ml limit sre not reportced.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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Lewel (dBuW 1m

80
FO T T T
60
FCC|CLASS B
50 r
I
40
30 - =
Ld,lm
20 s 1 P ?
] L ' a
N
10 T T T
030 50 100 200 S0 1000
Frequency (MHz)
Envwv. JIns: 24 568
BELT 2.46 transmitter sSystem
b P i FaeTB
Powesr Ratirog: D S 0w
Test Mode: Tx—2Z24820
Operator: Sradd v
Mern o 2
pol: VERTICAT,
Freg Reading Cabhos AntFac PreFac Measured Limit O e Pemark
MH= dBwuw dAB AB .S =B = ABuaw S ABuw S AaB
a 40 . &7 3.37 O.50
= 127 .97 8. 20 0. &7
=] 1s5s.98 14.03 Oo.75
L Z59.89 10.57 1.01
=1 a8 9 .0 a0 s.20 1. a0
(=] 822.33 S5.70 i1.28a
Note = 1. 211 readings are QOuasi—peak values .o
2 . Measured = Reading -+ Anctenna Factor -+ Cable Loss — Amp Facocor .

F.The emission levels that @ate Z040F bhelow the

Lewel (dBu'Wian)

offici=ml limit s@mSre not reported.

80
FO T T T
60
FOC| CLASS- B
50 r
I
40
30 = W
i b Ll e
20 p—— 1 hal L H 1ok i
F——— ] el
\W\%/WIJVVMMAW# Imhm
10 T T T
630 50 100 Z0o0 500 1000
Fregquency (MHz)
Enwv. JIns: za4a™T” /56%
EUT - 2.4 transmitter sSystem
b P & I F&eTB
Power Rating: D & . 0w
Test Mode: Tx—2Z2420
Operator : Aarad 3
M=o 2
pol: HOPRT ZONTAL
Freq Reading CablLhos AntFac PreFac Measured Limit [ ltg ) o Pemark
MH= dBwawr AB dABSm dB ABwav. m dABuW . m =8 =
a 4éa.493 .18 O.35 13 .46 o.oo0 1&a.929 40 .00 —Z3 .01 L =
= 1Z27.97 12.21 0. &7 S.=24 o.o0 =Zz .12 43 .50 —=21.38 L) =
=] 152.98 18.19 o.75 8.a7 o.oo0 27 .61 43 .50 —15.892 (=) =
=1 Z52.89 123.z229 i1.01 1=Z.05 oO.0o0 32.35 4a .00 —12.&85 (=) =
=] I1L=Z.27 Z0.324 i1i.02%2 1=Z.232 o.0oo0 35.28 4&. 00 —10.74 L =
(=) s23=2z.19 2.6l 1L.8a Z20.3 92 oO.o0o0 30.86 4. 00 —15.14 QP
oTe s 1. 211 readings are Quasi-—-peak walues.
2 . Measured = Resading + Anctenna Factor + Cakble LosSs — Aomp Factoor.

3 .The emission levels that ate Z04F below the

officiaml limit are not reportcedc.

This report shall not be reproduced except in full, without the written approval of
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Results for Radiated Emissions (Above 1GHz)

Lewel (dBu m)

130
120 T 1
100 T T
80 I I FCC PARTASC_PK
60 FOC PARTT5C KW
] PR R A R S et g
a0 s #WW%Mmmeﬂuﬁﬂwﬂwmaﬂu”ww“~
20
61000 4000. G000, s8000. 10000 12000, 14000. 16000. 18000
Fregquency {(MHz)
Enwv. JIns: 24T /55%
ELIT : 2.4 transmitter sSystem
LTz F&eTEB
FPower FRatinc: D S
Test Mode: Tx—Z404
Operator: Aaad s
Mermo
pol: HORT ZOIWT.ATL
Freg Reading CabLos= AntFac FPreFac Measured Limit O e Pemark
MMH = A Bwawr (== dB./ m dB ABwuv S m dBuWwSm a5
a Z404 00 932 .45 5.040%7 =ZTF7.89 [T .10 a9 .31 114 .00 —=Z4 . a9 FPeak
= 4g08 .87 40. 91 F.a9 Iz 36.449 45 .48 54 .00 —82.5= Acrerace
3 4802 .00 4s.00 T.a9 I3 .3z S36.449 50.57 74 .00 —=Z3 .43 Pealk
4 17557 .21 1s5.04 11.47 41 .28 35.85 34 . a4 5S4 .00 —12.3a Areracge
S A7sSS5Sg.00 2e.l10 11.417 41 .22 25.25 Sz .70 74 .00 —Z1.20 FPeak

Mote: 1.
2 . Measured
=]

Bll readings are Quasi-—peak valu=ss.
Reading + Antenna Factor + Cable Loss

Lewvel (dBu'w Tm)

Amp Factor .

- The emission levels that ace 20dB below the official limic are

not reportced.

130

120

100 ]

80 FCCT PARTASC_PK

60 FOC PARTI15C_ OV

et gt =
*Nﬂwwkﬂkv‘ﬂ*_m-uﬁm*ﬂmﬁwﬁwuﬁMMmun$ﬂm
P B

a0k~ s L

20

%3000 4000 G000, sS000. 10000, 12000. 140000 16000. 18000

Frequency (MHz)
Enwv. JIns: zZa4a™MZ A56%
BT - 2.4¢ transmitter system
b T & FaeTE
Fower FRating: DC G
Test Mode: Tx—2404%
Operator : Aoradd v
Mern o 2
pol: VTERTICAT,
Frecg Reading CabLos AntFac PreFac Measured Limit O Pemark
MH= [ER=RER v [=h= dB S m =B =] ABwuw S m dEuw.Sm de

a 2404 .00 294.43 5.07 =27 .89 27 .10 20.29 114 .00 —23 .71 Feak
=2 4g08 .87 40.0=2 T.62 33.32 25.449 44 . 59 54 .00 —9.491 Average
3 a4g02 .00 4,00 T.a3 33 .3= Ia.449 50.57 T4 .00 —=23 .43 Peak
4 17558 .00 Z2sa.10 11.417 41 .28 25.85 52 .70 74 .00 —=21.30 Peak
5 17558.16 15.149 11.417 41 .28 =25.85 34 .74 54 .00 —12.2a6 Average

NMoTe = 1.
2 . Measurecd

All readings are Quasi—pealk waluses.
Reading 4+ Antcenna Factor 4+ Cable Loss

Amp Factor.

S .The emission levels thart ate 20dBE bhelow the officisl limic are

not reportcec.

Field Strength Of Fundamental

Frequency Pol Measure Result | Measure Result | Peak Limit | AVG Limit Result
(MHz) ' (PK, dBuV/m) | (AVG, dBuVv/m) | (dBuV/m) (dBuV/m)
2404 H 89.31 81.87 114 94 Pass
2404 \ 90.29 82.74 114 94 Pass

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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Level (dBuWAmn)

130
120 -
100 T
B0 I FCCT PARTI5C_PK
60 FCC PARTISC_AY
=z T e A e i I
I s P N T
40 - .
20
l"-;1 (o lule] 4000. G000, sB000. 10000, 12000, 14000. 16000. 18000
Frequency (NMHz)
Enwv. JInss: zZ4MZT /568
ELUT: Z.4G transmitter sSystem
e & o F&eTB
Power FRatiro: Do S
Test Mode: Tx—24944
Operator : Aoradd e
Mermo
pol: HORT ZONMTAL
Freg Reading CabLos AntFac PreFac Measured Limit O e Pemark
MH= [=h=FER* d B = 0= dB dABwuaw S m ABuV. m dB
a Z444 .00 22.32 5.1z 27 .77 37 .10 85 .11 114 .00 —25.892 Peak
2 4387 .70 43 .02 7.T3 23.5=2 36.42 47 .92 74 .00 —Z2&a.08 Peak
=3 4887 .21 3Z2.88 7.T3 33.5=2 36.4=2 37.71 54 .00 —l1l&6.292 Average
4 177eZ .00 31.1=2 11.23 41 .70 30.8=2 53 .23 74 .00 —=20.77 Peak
5 177ezZz .11 1=z.07 11.23 41 .70 30.8=2 F4 .13 sS4 .00 —192.82 Average
MNote: 1. All readings are Quasi—peak values.

Z . Measured Reading + Antenna Factor + Calble
3 .The emission lewvels that ate Z20dB below the

Lewel (dBuv im)

Loss

Amp Factor.

official limit are

mnmot reported.

130

120 -

100D I

B0 FCC PARTA5SC_PH
60 FCCT

RTa5C AW
———————

= P —————
P SR SRR
T . e
I
20
61000 4000 G000, s000. 10000 12000. 14000 16000, 18000
Frequency (MHz)

Ernvw. A Ins: 24T A56%
BELT: 2.4 transmitter sSystem
i P & I FaTEBE
Powesr Ratirnco: DC awr
Test Mode: Tx—2Z24944
COperator : Zarac] i
Mern o 2
pol: VERTICAT

Freg Reading CabLo= AntFac PreFac Measured Limit O e Pemark

MH= [ER=LELE) aB AB S rm (=B =] ABuvwSm ABuW S m aB

a 2444 .00 20.32 5.12 27 .77 7 .10 2&a. 11 114 .00 —27 .89 Pealk
=2 4838 .04 3=2. 20 7.T73 33 .52 I3&6. 42 37.73 54 .00 —1&6.27 Average
= 4938 .27 43.05 7.T73 33.5=2 3&. 42 47 .88 74 .00 —26.12 FPeak
4 1a588€.21 12.05 10.38 3IPF.25 34 .95 34 .23 S54 .00 —19.77 Acreracge
5 l1le522.00 3I=8.13 10.22 3F.25 34 .95 532 .31 74 .00 —20. 69 FPeak

MNote : 1. 211 readings are Quasi—peak values .
Z .Measured Rescding + Anctenna Factor + Cakble
S . The emission levels that ate Z0dB helow Che

Loss Amp Factor .
official

limit are

mot reportced.

Field Strength Of Fundamental

Frequency Pol Measure Result | Measure Result | Peak Limit | AVG Limit Result
(MHz2) ' (PK, dBuVv/m) | (AVG, dBuV/m) | (dBuV/m) (dBuV/m)
2444 H 88.11 79.24 114 94 Pass
2444 V 86.11 78.31 114 94 Pass

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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Lewel (dBuw )

130
120
100
80 FCCT PARTASC_PK
60 FCC PRRTISC_GWV
=, - P ———— e ————
/hﬂﬁﬁy1wdkv—mmmwwﬁwm%ﬂ*“mvﬁmﬂ
20 o 3
20
Gumo 4000. S000. BOOO. 10000, 12000. 14000. 16000. 18000
Freguency (MHz)
Enwv. JIns: 24 /56%
ELT : 2.4 transmitter sSystem
LT = F&TB
FPower Rating: D ST
Test Mode: Tx—2Z480
Operator: Aoradd wr
Mermo :
pol: HORT ZOMNTAT
Freg Reading Cabhos AntFac PreFac Measured Limit O e Pemark
MH= [Eh=LER+ dB AEm == ABEwuv . m dBuvS m =B =]
a Z4g0 .00 S3.08 S5.4°7 2T .66 Z0.1s 85.75 114 .00 —Z28.25 Peak
= 49a0 .13 Z8.59 F.78 3= .70 IO . =27 I9.g0 54 .00 —14.Z0 Average
= 49&a0.24 3IT7.s1 7.78 33.70 30.27 48 .82 74 .00 —25.18 Peak
4 17552 .00 21.06 11.17 41 .28 Zo.se1 5z2Z.70 74 .00 —=21.320 Pealk
5 17558 .10 1z.00 11.17 41 .z8 Z0.s1 33 .64 54 .00 —Z0.2 6 Average
Mote: 1. A1l readings are Quasi-peak walues.

2 . HMeasured

3 .The emission lewvels that ace Z20dB below the offici&l limitc are

Lewel {dBwuW Am)

Reading -+ Antenn=s Factor 4+ Cable Lo==

Amp Factor .
not reported.

130
120 - 1
100 T T
8O I I FCC PARTASC_PK
60 FCU PARTTSC_ GV
= —
[ e e
JUNETN SR, VRS et DI
40 Lt ]
20
Gﬂmﬂ 4000. G000. sB000. 10000, 12000. 14000, 16000. 18000
Freguency (MHz)
Enwv. JIns: za4MZ /568
BELUT: 2.4 transmitter sSysStem
b P & F&eTB
Power Fatino: D SR
Test Mode: Tx—2420
Operator: Aoxad 5
Mermo:
Ppol: VYERTICAT
Freg Reading CablLhos AntFac PreFac Measured Limit O e Pemark
MH= dBwaty dB ABE . m dB dBEwuwv S m dABuY S m dB
a zZ450 .00 S82.02 5.47 27 .66 27 .10 24 .75 114 .00 —29 .25 Peak
= 420 .87 3I3.88 7.T7E 23 .70 Z&.40 38 .26 54 .00 —15.04 Average
= 4251 .00 43. 58 7.T7E 23 .70 Z&.40 42 .08 74 .00 —=24 .94 Peak
4 17s558.00 3s.10 11.17 41 .28 35.85 52 .70 74 .00 —21.320 Feak
5 17558 .032 17.00 11.17 41 .28 35.85 33 . a0 54 .00 —Z20.490 Average
Mote: 1. All readings are Quasi—peak values.

Z2 . Measured

Reading + Antenna Factor + Cable Loss

Amp Factoro .

3 .The emission levels cCchat ace Z20dbB bhelow TChe offici=al limitc are not reportced.

Field Strength Of Fundamental

Frequency Pol Measure Result | Measure Result | Peak Limit | AVG Limit Result
(MHz2) ' (PK, dBuVv/m) | (AVG, dBuV/m) | (dBuV/m) (dBuV/m)
2480 H 85.75 78.33 114 94 Pass
2480 V 84.75 17.47 114 94 Pass

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Notes:
1. Measuring frequencies from 9k~10th harmonic (ex. 26GHz), No emission found between

lowest internal used/generated frequency to 30MHz.
2. Radiated emissions measured in frequency range from 9k~10th harmonic (ex. 26GHz)

were made with an instrument using Peak detector mode.
3. No emission was be recorded above 18GHz means the reading of emissions are attenuated
more than 20dB below the permissible limits or the field strength is too small to be

measured.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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7. BAND EDGES MEASUREMENT

7.1. Standard Applicable

Emissions radiated outside of the specified frequency bands, except for harmonics,
shall be attenuated by at least 50 dB below the level of the fundamental or to the
general radiated emission limits in Section 15.209, whichever is the lesser attenuation.

7.2. Test Equipment List and Details

Item Equipment Manufacturer Model No. | Serial No. | LastCal. | Next Cal.
3m Semi Anechoic SIDT
1 e FRANKONIA | SAC-3M | 03CH03-HY |2012-06-18|2013-06-17
2 Amplifier SCHAFENER | COA9231A | 18667  |2012-06-18|2013-06-17
3 Amplifier Agilent 84498 | 3008A02120 | 2012-06-16 | 2013-06-15
4 Amplifier miTEQ  |AMFEE-2601 9121372 |2012-06-16(2013-06-15
5 |Spectrum Analyzer Agilent E4407B |MY41440292|2012-06-16 |2013-06-15
E4448A(Exte
6 Signal analyzer Agilent rnal mixers | US44300469 |2012-06-16|2013-06-15
to 40GHz)
7 | Loop Antenna R&S HEH2-Z2 | 860004/001 |2012-06-18 | 2013-06-17
8 | By-log Antenna | SCHWARZBECK | VULB9163 | 9163-470 |2012-06-10|2013-06-09
9 | Horn Antenna EMCO 3115 6741 |2012-06-10|2013-06-09
10 | Hor Antenna |SCHWARZBECK | BBHA9170 BBH@flml 2012-06-10 | 2013-06-09
11 | RF Cable-R03m Jye Bao RG142 CB021  |2012-06-18|2013-06-17
12 | RF Cable-HIGH SUHNER SUC%%LEX 03CHO3-HY |2012-06-18 | 2013-06-17
7.3. Block Diagram of Test Setup
TT Antenna
e tower
‘ 3m ‘ Horn
EUT ‘ v ’ o antenna
am /
Spectrum
- /‘\ — analyzer
v : | §
Turntable 0.8m 1m e
A - Pre-amp _\Q%S
5 [ ] [ ]

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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7.4. Test Procedure

The EUT is placed on a turntable, which is 0.8m above the ground plane. The
turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission. Set the spectrum analyzer in the following setting in
order to capture the lower and upper band-edges of the emission:

Peak: RBW=VBW=1MHz / Sweep=AUTO
Repeat the procedures until the peak versus polarization are measured.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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7.5. Test Results

1z Level (dBuWim)
FCC PARTI5C_FPK

110 1 t 1 : -

FCC PART15C_AW

20

ro /1%

50 2 ﬁdﬁmwvfj

MWWWW%W

30

10 1 T T T T

GZS&D 2383. 2385. 2387. 2389. 2391. 2393. 2395. 2Z2397. 2399. Z2401. 2403. 2405

Freqgquency (MHz)
Enwv. JIns: 24T /56%
BEUT @ Z.4¢ transmitter sSystem
jS 2 F&TEB
Fower Rating: D S
Test Mode: Tx—2=Z2404
Operator: R =T
Mern o 2
pol: HORT ZOMNTAL
Freg Reading CabLo=s aAantFacs PreFac Measured Limit Oy e Pemarlk
TMH= dBwuw dB (=8 =8 % AB AB1uW ABu s dB

a =Z39&6.34 3I5. 689 5.05 =27 .91 37 .10 31.55 54 .00 —=Z=2.45 Arerace
= =Z239&.38 44 .71 5.05 =27 .21 37 .10 40 .57 T4 .00 —33 .43 Pealk
3 =Z=399.924 3I&.44 S5.06 =27 .20 37 .10 3=z.30 5S4 .00 —Z21.70 Areracge
4 Z400 .00 45.44 S5.08 =27 .20 37 .10 41 .30 T4 .00 —3=2.70 Pealk
5 Z404 .00 =20.15 S.07 =27.89 27 .10 S8a.01 114 .00 —=27 .92 Peak

Mote: 1. A1l readings are Quasi-—peak wvalues.

2 . Measured = Reading -+ Ancenna Faccor -+ Cable Los=ss — Amp Facocor.

F.The emission levels that atce Z0ddB kbelow the officiasal limilitc are not reportced.

“mmeHdBmmn]
FCC PART I5C_FK

110 1 - { - -

FCC PART15C_AW

o 3

S50 ol
1 4
e T B e e P T e S T T e STy L =

IO

10 T 1 T T T

GZ&W 2383. 2385. 2387. 2389. 2391. 2393. 2395. 2397. 2399. 2401. 2403. 2405

Frequency (MHz)
Enwv. JIns: =
ELUT: Z.4G transmitter sSysStem
LSBT FaeTE
Power Patirg: D ST
Test Mode: Tx—240493
Operator: Zarad i
Mermo 2
pol: VERTICAT
Freqg Reading CablLos &AntFac FPreFac Measured Limit [eLTd ) o Pemark
MH= ABEwuw dB AE =8 = ABwuavSm dABwuv . m ==

a Z2327 .25 44.17 S5.0s Z27 .21 27 .10 40 .04 74 .00 —33.2s EFeak
= 2397 .22 3Ia.l= S.0a =27 .21 27 .10 31.92 54 .00 —2Z .01 Average
=] Z2392.21 368.35 S.0a =27 . 20 27 .10 3Z2.21 54 .00 —21.72 Average
= Z23292.29 45.32 S.0a Z27 . 20 27 .10 41 .23 74 .00 —3Z2.75 Feak
=1 Z404 .00 =22.27 S..a7 Z27 .92 27 .10 85.73 114 .00 —=Z28.27 Feak

MNote: 1. 211 readings are Qussi—peak walues.

Z.HMeasured = Reading + Anctenna Factor + Cable LosSsS — Amp Factor.

3.The emission lewvels that ate Z20dB below the official limit are not reportced.
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Lewvel (dBuhw i)

120
110 T T
90
1
}"“\ FCC PART15C, PK
TO
/ \ FCC PART15C| AV
50
oy Tow, | 2 2N DN (SURUUN ISR S DUUN
~f?hﬁv_ 4 PR
30
10 T T
62473 2481, 2483, 2485, 2487. 2489. 2491. 2493, 2495, 2497. 2500
Freqgquency (MHz)
Enwv. JIns: z4a™CT /F56%
EUT : 2.4 transmitter sSystem
b P & F&THB
Power Rating: DC e
Test Mode: Tx—2420
Operator : Ardd
Mt o 2
pol: HORT ZOMNTAL
Frecg Reading Cablho=s AntFac PreFac Measured Limit e Pemarlk
MH= dBiaws dB dB . m dB dABEwuw m ABuw s m =B =
i Z4g80 .00 24.94 5.17 =7 .64 37 .10 80.52 114 .00 —232 .41 Fealk
= Z493 .50 43 .37 5.18 =27 .65 37 .10 IS .10 74 .00 —34 . 20 Peak
3 2483 .51 3I5.323 5.18 =27 .65 37 .10 3I1.06 54 .00 —Z2=2.94 Arerace
4 Z2485.23 3Ia.13 5.18 =27 .64 37 .40 31.85 5S4 .00 —Z=2.15 Arerage
=] 2425.2s 45.1a S.1g =27 .54 27 .10 40 .22 74 .00 —22.1= Peak

HNote: 1. A211 readings are Quasi—peak valuss.
Z .Measured = Reading 4+ Antenna Factor + Cailkle LosSs — Amp Facoctor.
3 .The emission levels that @te Z20AdBF below the offici=ml limit sSre not reported.

Lewvel {(dBuWim)

120
110 T 1
o0
1
Rl“\ FCC RPART15C| PK
7o
/ \ FCC PART15C| AV
S50
.rr”"’lvl k 3 4
e T T B L e it
30 1
10 1 T
62473 Za81. 2483. 2485, 2487, 2489. 2491. 2493, 2495, 2497, 2500
Fregquency (NMHZz)
Enwv. JIns: 24T F56%
BT : 2.4 transmitter sSystem
LT F&eTB
Power Fatiro: D S
Test Mode: Tx—2480
Operator : Aaxadd s
Mermo :
pol: VERTICAT,
Freg Reading Cabhos AntFac PreFac Measured Laimit O e Pemark
MM = (SRR Ry (== dBE S m dB dBwuw S m dBuWVS m a5
a Z4g00.00 S94.80 5.17 =27 . 6da 37 .10 an0.53 114 .00 —33 .47 Peak
= Z4593 .42 34 .04 5.18 =Z27 .65 37 .10 =29 .77 24 .00 —&ad4 .23 Areracge
=2 Z422 .50 4=Z.13 S.1e 27 . &5 27 .10 27T .28 74 .00 —2&.14 FPeak
4 Z4587T7 .68 4494 .03 S5.18 27 . 649 27 .10 3. TS T4 .00 —34 .25 Peak
5 Z2487 .71 34.25 5.18 =27 .64 37 .10 0. a7 S4 .00 —=Z3 .33 Acrerace
Mote: 1. A1l readings are Quasi-—peak wvalues.
Z.Measured = Reading + Antenna Factor + Cakbhle Loss — Amp Factoro .o

3.The emission levels that ace Z0dB below the official limitc are not reportced.
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8. 20 DB BANDWIDTH MEASUREMENT

8.1. Standard Applicable

According to §15.215.

8.2. Test Equipment List and Details

Iltem Equipment Manufacturer| Model No. | Serial No. Last Cal.
1 |[Spectrum Analyzer|  Agilent E4407B |MY41440754| 2012-06-16
2 DC Filter MPE 23872C N/A 2012-06-18

8.3. Block Diagram of Test Setup

Spectrum Analyzer

EUT L1 oo O

/

DC Filter

8.4. Test Procedure

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a hopping
channel

RBW > 1% of the 20 dB bandwidth
VBW > RBW

Sweep = auto

Detector function = peak

Trace = max hold

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize.
Use the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 20 dB down one side of the emission. Reset the
marker-delta function, and move the marker to the other side of the emission, until it is
(as close as possible to) even with the reference marker level. The marker-delta
reading at this point is the 20 dB bandwidth of the emission. If this value varies with
different modes of operation (e.g., data rate, modulation format, etc.), repeat this test
for each variation. The limit is specified in one of the subparagraphs of this Section.
Submit this plot(s).
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8.5. Test Results

- Agilent E T

Trace/View
Ch Frec 2.404 GHz il =1}
Ch Freg 404 GH Trig  Fr Trems
Dccupied Bandwidth 2 3
Clear Write
Ref 10 dBm #Atten 20 dB
#Peak
L hlax Hold
°d 5 2 T e
10 5=
dB/ Sy .
v RN Min Hold
Center 2.404 GHz Span 3 MHz e
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401
Occupied Bandwidth Occ BW % Puwr 99.00 % Blank
856.2279 kHz wdg 2000 08
Transmit Freq Errar 23.022 kHz hore
% dB Bandwidth B58.384 kHz Tof2
55 I R_T I Trace/View
Ch Freg 2.444 GHz Trig  Free Trze
Decupied Bandwidth 2 3
Clear Write
Ref 10 dBm #Atten 20 dB
#Peak
Log T, Mian Hold
dB/ P e
= v AT Min Hold
Center 2.444 GHz Span 3 MHz e
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401
Occupied Bandwidth Occ BW % Pwr 99.00 % Blank
849.9645 kHz #d5 00048
Transmit Freq Errar 18.423 kHz hore
% dB Bandwidth B65.373 kHz Tof2
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il 0 R T | Tracerview
Ch Freg 2.48 GHz i Be
Ch Freg Trig  Fr Treea
Decupied Bandwidth 1 2 5}
Clear Write
Ref 10 dBm #Atten 20 dB
#Peak e
Lo Mlax Hold
g < Tty
10 o X
dB/
Y
ALV bt Min Hold
Center 2.48 GHz Span 3 MHz g
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (101
Occupied Bandwidth Occ BW % Puwr 99.00 % Blank
851.0204 kHz FOB 200048
Transmit Freq Errar 18.197 kHz More
% dB Bandwidth 530,683 kHz 1of2
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9. MANUFACTURER/ APPROVAL HOLDER DECLARATION

The following identical model(s):

F6TA K6T PTR K8T
Belong to the tested device:
Product description : 2.4G transmitter system

Model name . F6TB

Remark: PCB board, structure and internal of these model(s) are the same, So no additional

models were tested.
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